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First Built Dates:  

PONS663S 12/06 
PONS663W 12/06 
PONS663W*32 5/07 
PONS667S 12/06 
PONS667W 12/06 
PONS667W*32 5/07 

 

 

VARIANT CHANGE SUMMARY  

*32 Replace standard knobs with Electrolux white knobs. 
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ITEM PART Nº DESCRIPTION Ex 5974 QTY 

1 0545 002 660 TRIM SURROUND C/PANEL BIOS 1 
2 0046 001 026 LATCH OVEN DOOR SOD BIOS 2 
3 0750 003 032 SCREW M4/0.7 X10 MUSH 2 
4 0081 009 195 FRAME FRONT ENAM SOD BIOS 1 
5 0191 002 121 BUSH (HEYCO 2820) BLACK 1 
6 0191 002 122 BUSH (HEYCO 1687) BLACK 1 
7 0701 009 027 SCREW #8 X 1/2 MUSH #2PH AB BK X 
8 0545 002 853 TRIM FF SOD BOTTOM LHS BIOS 1 
9 0048 004 733 CHANNEL FRONT LH SOD BIOS 1 
10 0048 004 732 CHANNEL FRONT RH SOD BIOS 1 
11 0545 002 852 TRIM FF SOD BOTTOM RHS BIOS 1 
    

N.I. 0706 012 026 WASHER 7/16 X3/16 X1/32 FL/BK 2 

 

0081 009 969.doc 

MODELS: PONS663S PONS663W EX. VIEW DRAWING 5974 
 PONS663W*32 PONS667S FRONT FRAME ASSEMBLY 
 PONS667W PONS667W*32  
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ITEM PART Nº DESCRIPTION EX. 5470 QTY 

1 0092 001 203 FLUE OVEN VENT ELEC U/B BIOS 1 
2 0038 003 292 PANEL DECK INTER BIOS 1 
3 0541 001 232 THERMAL CUTOUT 145 DEG OC98 1 
4 0701 002 113 SCREW #6 X 9.5 PAN PHIL ZC 2 
5 REFER ITEM 6 FAN IMPELLER COOLING BIOS 1 
6 0257 001 032 CANOPY & FAN ASSY (INC ITEMS 5, 8, 9, 10 & 11) 1 
7 0701 009 027 SCREW #8 X 1/2 MUSH #2PH AB BK 3 
8 0707 010 031 SPEED CLIP #8 8526/17/320 1 
9 REFER ITEM 6 MOTOR FAN COOLING BIOS (INCL ITEM 11) 1 

10 9000660000 SCREW M4 X 15 PAN FLANGE BIOS 3 
11 REFER ITEM 6 NUT HEX 0.7 X 4  1 

 

0038 003 293.doc 

MODELS: PONS663S PONS663W EX. VIEW DRAWING 5470 
 PONS663W*32 PONS667S PANEL DECK ASSEMBLY 
 PONS667W PONS667W*32  
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MODELS: PONS663S PONS663W EX. VIEW DRAWING 5971 
 PONS663W*32  OVEN ASSEMBLY 
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ITEM PART Nº DESCRIPTION Ex 5971 QTY 

1 0208 003 455 SEAL OVEN SOD-2 BIOS 1 
2 0374 005 197 INSULATION OVEN WRAP ELEC BIOS 1 
3 0701 009 033 SCREW #8 X 8MM HEX/MULTI X 
4 0065 009 259 NUT M6 L/H FAN MOTOR ECM 1 
5 0701 009 027 SCREW #8 X ½ MUSH #2PH AB BK 6 
6 0026 001 042 FAN IMPELLER OVEN BIOS 1 
7 0003 012 590 BAR CONNECTOR W/EARTH BIOS 1 
8 0214 002 118 MOTOR FAN OVEN - BIOS 1 
9 0394 001 376 SHEILD WIRING TERMINAL BIOS 1 

10 0701 002 133 SCREW #6 3.5X28 HILO PAN PH 2 
11 0012 018 695 SUPPORT ELEMENT GRILL BIOS 1 
12 0038 016 777 PANEL FAN COVER ELEC ENAM BIOS 1 
13 0122 004 538 ELEMENT GRILL 2200W S/S321 1 
14 0125 008 371 CLIP THERMOSTAT BIOS 1 
15 389 0793 04 HOLDER LAMP ASSY BIOS 1 
N.I. LM003 LAMP 25W SES E14 300ºC CLEAR (PT OF ITEM 15) 1 
16 0122 004 541 ELEMENT FAN 2200W S/S309 1 
17 0125 008 345 CLIP ELEMENT MOUNT OC98/UC20 2 
18 0395 002 129 OVEN ENAM EL GIO FF BIOS 1 
19 0374 005 198 INSULATION OVEN BACK BIOS 1 
20 0489 001 146 BRACE OVEN REAR B/I BIOS 1 
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 0395 002 121A 

MODELS: PONS667S PONS667W EX. VIEW DRAWING 5931 
 PONS667W*32  OVEN ASSEMBLY 
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ITEM PART Nº DESCRIPTION Ex 5931 QTY 

1 0374 005 198 INSULATION OVEN BACK BIOS 1 
2 0374 005 197 INSULATION OVEN WRAP ELEC BIOS 1 
3 0208 003 455 SEAL OVEN SOD-2 BIOS 1 
4 0122 004 541 ELEMENT FAN 2200W S/S309 1 
5 0701 009 027 SCREW #8 X 1/2 MUSH #2PH AB BK 3 
6 0065 009 259 NUT M6 L/H FAN MOTOR ECM 1 
7 0026 001 042 FAN IMPELLER OVEN BIOS 1 
8 0701 009 033 SCREW #8 X 8MM HEX/MULTI 1 
9 0003 012 590 BAR CONNECTOR W/EARTH BIOS 1 

10 0214 002 118 MOTOR FAN OVEN - BIOS 1 
11 0038 016 777 PANEL FAN COVER ELEC ENAM BIOS 1 
12 0028 025 418 COVER CLEAN HEAT FULL GALV BIOS 1 
13 0122 004 537 ELEMENT C/HEAT 1800W S/S321 1 
14 0028 025 403 COVER RETAINING LATCH 1 
15 0046 001 024 LATCH ELEMENT SUPPORT BIOS 1 
16 389 0793 04 HOLDER LAMP ASSY BIOS 1 
N.I. LM003 LAMP 25W SES E14 300ºC CLEAR (PT OF ITEM 16) 1 
17 0125 008 371 CLIP THERMOSTAT BIOS 1 
18 0125 008 345 CLIP ELEMENT MOUNT OC98/UC20 4 
19 0122 004 543 ELEMENT G/BOOST 3000W - BIOS 1 
20 0395 002 091 OVEN ENAM ELEC M/F BIOS 1 
21 0701 009 033 SCREW #8 X 8MM HEX/MULTI 2 
22 0489 001 146 BRACE OVEN REAR B/I BIOS 1 
23 0701 002 133 SCREW #6 3.5X28 HILO PAN PH 2 
24 0349 001 376 SHEILD WIRING TERMINAL BIOS 1 
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 0402 001 110.doc 

MODELS: PONS663S PONS663W EX. VIEW DRAWING 5972 
 PONS663W*32  ASSEMBLY 
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ITEM PART Nº DESCRIPTION Ex 5972 QTY 

1 0038 003 291 PANEL BASE BIOS 1 
2 0049 001 206 PLUG DOME MDP16 1 
3 0038 006 772 PANEL SIDE UB BIOS 2 
4 0038 008 080 PANEL COVER WIRE UB BIOS 1 
5 0022 041 136 PLATE COVER TERM BLK ELEC BIOS 1 
6 0701 009 033 SCREW #8 X 8MM HEX/MULTI X 
7 0038 005 617 PANEL TOP BIOS 1 
8 0030 024 229 BRACKET HINGE SOD SIDE BIOS 4 
9 0708 001 075 RIVET POP 3.8 X 10 STL-TEXTRON 12 
10 0030 024 230K BRACKET HINGE SOD BIOS KIT (INC ITEM 11) 1 
11 REFER ITEM 10 BRACKET HINGE SOD BOT BIOS 1 
12 0750 003 033 SCREW M4/0.7X6 CSK QUADREX 4 
13 0706 004 013 WASHER MYLAR CLEAR 7.8 X 3.7 4 
14 0331 002 031 PIVOT BUSH HINGE SOD-BIOS 2 
15 0545 002 854 TRIM CAP F/FRAME SOD-BIOS 2 
16 0701 009 039 SCREW #8-32X8X16 T23 HEX X 
    

N.I. 0701 003 070 SCREW #6 X 25 CSK #2PH AB BK (INSTALL) 2 
N.I. 0701 003 073 SCREW #8 X 5/8 CSK #2PH AB BK (INSTALL) 2 
N.I. 0701 009 027 SCREW #8 X 1/2 MUSH #2PH AB BK 2 
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 0402 001 122.doc 

MODELS: PONS667S PONS667W EX. VIEW DRAWING 5973 
 PONS667W*32  ASSEMBLY 
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ITEM PART Nº DESCRIPTION Ex 5973 QTY 

1 0038 003 291 PANEL BASE BIOS 1 
2 0049 001 206 PLUG DOME MDP16 1 
3 0038 006 772 PANEL SIDE UB BIOS 2 
4 0038 008 080 PANEL COVER WIRE UB BIOS 1 
5 0022 041 136 PLATE COVER TERM BLK ELEC BIOS 1 
6 0701 009 033 SCREW #8 X 8MM HEX/MULTI X 
7 0038 005 617 PANEL TOP BIOS 1 
8 0030 024 229 BRACKET HINGE SOD SIDE BIOS 4 
9 0708 001 075 RIVET POP 3.8 X 10 STL-TEXTRON 12 
10 0030 024 230K BRACKET HINGE SOD TOP BIOS (INC ITEM 11) 1 
11 REFER ITEM 10 BRACKET HINGE SOD BOT BIOS 1 
12 0750 003 033 SCREW M4/0.7X6 CSK QUADREX 4 
13 0706 004 013 WASHER MYLAR CLEAR 7.8 X 3.7 4 
14 0331 002 031 PIVOT BUSH HINGE SOD-BIOS 2 
15 0545 002 854 TRIM CAP F/FRAME SOD-BIOS 2 
16 0701 009 039 SCREW #8-32X8X16 T23 HEX X 
17 0028 025 404 COVER BASE PANEL SHIELD BIOS 1 
    

N.I. 0701 003 070 SCREW #6 X 25 CSK #2PH AB BK (INSTALL) 2 
N.I. 0701 003 073 SCREW #8 X 5/8 CSK #2PH AB BK (INSTALL) 2 
N.I. 0701 009 027 SCREW #8 X 1/2 MUSH #2PH AB BK 2 
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0038 011 653_758.doc 

MODELS: PONS663S PONS663W EX. VIEW DRAWING 5459 
 PONS663W*32  ASSEMBLY 
    
 

ITEM PART Nº DESCRIPTION Ex. 5459 S W W*32 

1 0019 008 096 KNOB W/HOUSE S/STEEL BIOS (INC ITEM 2) 3   
 0019 008 095 KNOB W/HOUSE WHITE BIOS (INC ITEM 2)  3  
 0019 008 111 KNOB W/HOUSE WHITE 7801 BIOS (INC ITEM 2)   3 
2 29143982 CLIP KNOB (PART OF ITEM 1) 3 3 3 
3 0038 011 652 PNL CNT & CLIPS PON663S BIOS 1   
 0255 003 664 GLASS & CLIPS ASSY 663W BIOS  1 1 
4 0600 001 069 LENS INDICATOR BIOS  1 1 1 
5 0701 009 035 SCREW #8 X 38 PAN QUADREX 2 2 2 
6 0022 041 102 PLATE MTG SWITCH MULTI 7 BIOS 1 1 1 
7 0060 002 091 LIGHT INDICAT BIOS 240V 600MM 1 1 1 
8 0534 001 735 SWITCH MULTI 4 EL BIOS 1 1 1 
9 0271 001 309 SPACER CONTROL PANEL BIOS 2 2 2 

10 0541 001 931 THERMOSTAT OVEN - EGO 1 1 1 
11 0150 005 259 SCREW M4 X 5 PAN #2PH SMALL HD 4 4 4 
12 0574 001 258 TIMER 2HR CUTOFF PEAPSA 1 1 1 
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ITEM PART Nº DESCRIPTION EX. 5523 S W W*32 

1 0019 008 096 KNOB W/HOUSE S/STEEL BIOS (INC ITEM 2) 2   
 0019 008 095 KNOB W/HOUSE WHITE BIOS (INC ITEM 2)  2  
 0019 008 111 KNOB W/HOUSE WHITE 7801 BIOS (INC ITEM 2)   2 
2 29143982 CLIP SPRING KNOB (PT. OF ITEM 1) 2 2 2 
3 0574 001 254 BUTTON CLCK S/S 3-B DIEHL CHEF 3 3 3 
4 0038 011 708 PNL CNT & CLIPS PON667S BIOS 1   
 0255 003 662 GLASS & CLIPS ASSY 667W BIOS  1 1 
5 0701 009 035 SCREW #8 X 38 PAN QUADREX 2 2 2 
6 0022 041 118 PLATE MTG SW DIEHL BIOS 1 1 1 
7 0150 005 259 SCREW M4 X 5 PAN #2PH SMALL HD 2 2 2 
8 330 6646 00 CLOCK 3 BTN EASYTIME 3 W/RELAY 1 1 1 
9 0534 001 738 SWITCH MULTI 5 1 1 1 

10 0609 100 260 LIGHT INDICAT NEON 240V 600MM 1 1 1 
11 0541 001 931 THERMOSTAT OVEN - EGO 1 1 1 

 

0038 011 709_713.doc 

MODELS: PONS667S PONS667W EX. VIEW DRAWING 5523 
 PONS667W*32  CONTROL PANEL ASSEMBLY 
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ITEM PART Nº DESCRIPTION Ex  5528 QTY 

1 0327 001 195 RACK SHELF OVEN BIOS 2 
2 0037 004 020 TRAY SCONE NATURAL 012077 2 
3 0327 001 201 RACK SIDE SUPPORT OVEN BIOS 2 
4 0036 001 103 DISH GRILL ENAM F/WIDTH BIOS 1 
5 0028 025 393 COVER GR DISH ENAM S/LESS BIOS 1 

 

0263 010 391.doc 

MODELS: PONS663S PONS663W EX. VIEW DRAWING 5528 
 PONS663W*32 PONS667S INTERNAL PACK 
 PONS667W PONS667W*32  
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ITEM PART Nº DESCRIPTION Ex 5975 S W 

1 0545 002 874 TRIM OV/DR SOD TOP/BOT-BIOS 2 2 
2 0188 002 285 SEAL SOD DOOR GLASS 2 2 
3 0255 003 668 GLASS IN/OVEN DOOR SOD BIOS 1 1 
4 0255 003 669 GLASS OVEN DOOR MID SOD BIOS 1 1 
5 0563 001 001 STRIKER SOD DOOR LATCH BIOS 1 1 
6 0701 003 074 SCREW #8 X 38 CSK QUADR T25 BK 4 4 
7 0050 010 752 HANDLE DOOR SOD S/S PAINT BIOS 1  
 0050 010 753 HANDLE DOOR SOD WHT BIOS  1 
8 0137 002 031 INSULATOR HNDL GLASS  2 
9 0609 777 297K DOOR ASSY SS- SOD N SERIES 1  
 0609 777 296K DOOR ASSY WH- SOD N SERIES  1 

10 0271 001 311 SPACER HANDLE GLS DR SOD BIOS 2 2 
11 0702 004 013 SCREW 3/16X14 PAN PH TRILOB ZP 2 2 

 

0009 001 659_660.doc 

MODELS: PONS663S PONS663W EX. VIEW DRAWING 5975 
 PONS663W*32 PONS667S OVEN DOOR ASSEMBLY 
 PONS667W PONS667W*32  
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SIDE OPENING DOOR LEFT TO RIGHT CONVERSION 

Side opening door models can be converted from left hand opening (as delivered) to 
right hand opening. It is recommended that the installer complete the door conversion at 
the time of installation. To do this, use the following instructions. 
 
• Open the door fully so access to the top hinge bracket can be had with a Phillip’s 

head screwdriver. 
• Whilst ensuring the weight of the door is supported, unscrew the two screws at “A” 

on the top hinge bracket. 
• Tilt the door slightly away from the appliance and the door can now be lifted off the 

bottom hinge bracket. 
• Place the door down on a safe and stable surface and ensure the top bracket is also 

placed in a safe place. 
• The door has two pivot pins and washers beneath each hinge bracket. Ensure these 

are not lost, as they will be needed to reassemble the door. 
• The top hinge bracket can now be screwed to the bottom hinge position on the 

opposite side. Using the two screws previously removed, insert and securely tighten. 
• Remove the two screws at “C” on the bottom hinge bracket. 
• Remove the plastic plug on the front frame at “B” then remove the insert from the 

opposite side. Then reverse these and insert them in the holes of the front frame. 
Note: To remove the two small plugs a small flat bladed screwdriver will be needed. 

• The oven door is symmetrical and is now rotated 180 degrees so the handle is on 
the opposite side. The door is now ready to be refitted. 

• Ensure that the pivot pins and washers are in place and place the bracket previously 
removed from “C” on the top hinge bracket of the door. 

• Position the door bottom pivot pin into the bottom hinge bracket and tilt the door back 
towards the appliance so the top bracket is aligned with the mounting holes. 

• Whilst supporting the weight of the oven door insert the two remaining screws and 
tighten. 

• Check carefully that the oven door can be closed and opened and is operating 
correctly. 

• Lastly, insert the square plastic trims (provided with the oven) into the hinge brackets 
at “D”. 
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WARNING 
IT IS ILLEGAL FOR PERSONS OTHER THAN LICENSED ELECTRICAL M ECHANICS OR PERSONS 
AUTHORISED BY LEGISLATION TO WORK ON THE FIXED WIRING OF A NY ELECTRICAL 
INSTALLATION. PENALTIES FOR CONVICTION ARE SEVERE. 

IMPORTANT SAFETY NOTICE 
This diagram has been prepared for use by electrically qualifi ed service technicians. Electrolux 
cannot be held responsible for the interpretation of its servic e publications nor for any injury or 
damage that may occur in connection with their use. 

MODELS: PONS663S PONS663W CIRCUIT DIAGRAM 
 PONS663W*32  0165-002-320 
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